TB504-X161Y6KHEHI#

Email :market@chinaheavytruckparts.com

https://chinaheavytruckparts.com



TB504-X161Y6KIERIH

498BT-3-1 10.1-#UK L i ENGINE BODY ASSEMBLY AND ACCESSORY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
0 [490B-01003 SElEEE (2) CYLINDER COVER BOLT (2) 4 2011-11_
1 |GBT5783-M12X32 NSk IR BOLT 4 2011-11_
1 |GBT5783-M12X32 VAV BN e BOLT 4 2011-11_
10 |GBT70-MI12X90 WS R SR ET SCREW 2 2011-11_
11 |490BT-13004 RIS FEIR FLYWHEEL HOUSING GASKET 1 2011-11_
13 |490B—01009 $H 358 PLUG 58 1 2011-11_
14 [490B-01008 JEIREA SRS REAR CAMSHAFT BUSH 1 2011-11_
14 [490B-01008 ST E AR SRS REAR CAMSHAFT BUSH 1 2011-11_
15 |495B—01022A FIRHES LOWER THRUST PIECE 0 2011-11_
15 [495B-01022 IEHE THRUST SHIM 2 2011-11_
16  [495B—01026A IRy UPPER THRUST PIECE 2 2011-11_
18 1490B-01018 FE AR A MAIN BEARING BOLT WASHER 10 2011-11_
19 [490B-01023 JEER REAR MAIN BEARING COVER 1 2011-11_
2 |GBT93-12 g WASHER 8 2011-11_
20 |495B-01003 FHIEL MAIN BEARING 5 2011-11_
20 |A498B-01033A FHEL NI MAIN BEARING LOWER SHELL 0 2011-11_
20 |495B-01033A/01034A TR AT MAIN BEARING 5 2011-11_
22 |490B-01027 o PLUG 1 2011-11_
23 |A498B-01032 F R MAIN BEARING COVER 4 2011-11_
24 | A498B-01001 Gi|REN BLOCK 1 2011-11_
24 | A498B-01001 Ml BLOCK 1 2011-11_
25 |GBT119.2-B8X20 [ A PIN 2 2011-11_
26 |GBT119.2-B10X25 [ A £ PIN 2 2011-11_
27 |490B-01080 WL 2E 15 BOWL SHIM 15 2 2011-11_
28 |490B-01029 IEFER1/8 SCREW PLUG R1/8 6 2011-11_

https://chinaheavytruckparts.com

Emain l :market@chinaheavytruckparts.com



TB504-X161Y6KHEHI#

Email :market@chinaheavytruckparts.com

https://chinaheavytruckparts.com



TB504-X161Y6KIERIH

498BT-3—1 10.1-HLIA &l S fH4-(52)

bR =2 HFR e ¥
No. Code Description Quantity Remark
29 |490B-34009 OFU 55 4} 18] O RING 1 2011-11_
3 |490BT-13001 ®HTE Flywheel Housing 1 2011-11_
30 |490B-01071 HLIHIE e OIL FILTER GASKET 1 2011-11_
31 [490B-01072 LI e Al OIL FILTER BACK PLATE 1 2011-11_
32 [490B-01073 G|RGi eV OIL FILTER GASKET 1 2011-11_
33 [490B-01076B SEMhUEE a8 ER FUEL FILTER BACK PLATE 1 2011-11_
35 |GBT5783-M8X22 NSk A BOLT 4 2011-11_
36 |490B-01002 TR (H) CYLINDER COVER BOLT (1) 14 2011-11_
37 |490B-01044 AL SR CYLINDER COVER BOLT WASHER 18 2011-11_
38  |A498B-01005 SEE CYLINDER LINER 4 2011-11_
39 1495B-01005 e CYLINDER LINER 1 2011-11_
4 [495BT-01047 Wi ZE F PLUG PIECE 1 2011-11_
40  1495B-04007 M E R CAMSHAFT BUSH 2 2011-11_
45  1485-01103A K R DRAIN COCK CORE 1 2011-11_
46 1485-01101 R DRAIN VALVE HANDLE 1 2011-11_
47  |490BT-01102 e {4 VALVE BODY 1 2011-11_
48 |GBT848-6-140HV /N WASHER 2 2011-11_
49  [485-01104 e SPRING 1 2011-11_
S |490B-03017 WL ZE 20 3 2011-11_
52 |495B-01015 B3 H OIL INJECTOR 4 2011-11_
53 |GBT5783-M8X16 [ BOLT 2 2011-11_
54 |GBT5783-M8X30 VAV B i BOLT 5 2011-11_
55 |GBT62-M6 W BEEEM6 WIN NUT 1 2011-11_
56 |GBT97.1-6-140HV g WASHER 1 2011-11_
57  |490B-34005 R UPPER COVER. AIR INTAKE 1 2011-11_

https://chinaheavytruckparts.com

Emain l :market@chinaheavytruckparts.com



TB504-X161Y6KHEHI#

Email :market@chinaheavytruckparts.com

https://chinaheavytruckparts.com



TB504-X161Y6KIERIH

498BT-3—1 10.1-HLIA &l S fH4-(52)

3 s gl i
No. Code Description Quantity Remark
58 |490B-34008 & SEAL RING 1 2011-11_
6 [490B-01079 iR ZE Fr40 BOWL SHIM 40 10 2011-11_
60 |490B—34006 I {4 LOWER PARTS OF BREATH 1 2011-11_
61 |490B-34013 WA (1) AIR VENT (II) 1 2011-11_
62 |490B-34010 o A 2 2011-11_
63 |490B-34011 P SUPPORT FRAME 1 2011-11_
65 |490B-34012 WA (I0) AIR VENT (III) 1 2011-11_
66 |495B-34003 otk SPLINT 1 2011-11_
67 |495B-34004 HREY INLET DRIVEPIPE 1 2011-11_
68  |490B-34002A I 7 A FIXED PLATE 1 2011-11_
69  |495B-34007 WEE ] 1 2011-11_
7 |GBT67-M6X10 FFAE 5 SR ET SLOTTED PAN HEAD SCREW 2 2011-11_
70 |GBT67-M6X50 FEAl A S IRET SLOTTED PAN HEAD SCREW 1 2011-11_
8 |GBT93-6 g WASHER 2 2011-11_
9  [490B-13003 MEZFLEE R INSPECTION HOLE COVER PLATE 1 2011-11_

https://chinaheavytruckparts.com

Emain l :market@chinaheavytruckparts.com





